
64-SERIES 

PART NO. 64-PB-01 
Printing Date: NOV 2015 





1 

TABLE OF CONTENTS 

WINDROWER HITCH  ASSEMBLY  ······························································· 2 

FLOATING HITCH CLEVIS ·········································································· 3  

WINDROWER REACH ASSEMBLY ······························································· 4  

WINDROWER REAR MAST  ········································································ 5 

WINDROWER ADJUSTMENT BRACE ··························································· 5 

GEAR BOX WITH SHAFT AND SHIELDS (For 6400 machines)  

       (Prior to 2013) ······················································································ 6-7 

GEAR BOX (Prior to 2013) ··········································································· 8-9 

GEAR BOX WITH SHAFT AND SHIELDS (For 6410 machines)  

       (From 2013 to  present)  ········································································· 10-11 

COMER GEAR BOX (From 2013 to  present) ··················································· 12 

DRIVELINE ······························································································· 13 

WINDROWER MAIN FRAME  ······································································· 14 

WINDROWER  BLADE ················································································ 15 

WINDROWER GRILL GUARD ······································································ 15 

WINDROWER WALL SCRAPER ··································································· 16 

AUGER ASSEMBLY DRIVES ······································································· 17 

AUGER ASSEMBLY (Prior to 2015) ······························································· 18-19 

AUGER ASSEMBLY (From 2015 tp Present) ··················································· 20-21 

WINDROWER GAUGE WHEELS ·································································· 22-23 

WINDROWER GAUGE WHEEL CYLINDER ···················································· 24 

WINDROWER SWING CYLINDER ································································ 25 

3 X 6 HYDRAULIC CYLINDER ······································································ 26 

2 1/2 X 10 HYDRAULIC CYLINDER ······························································· 27 

NOTE:  
 6400 Models were changed mid year 2012 to have 1 3/4” drive shafts and a 4” center auger tube. 
 (Previous models had 1 7/16” drive shafts and 2 7/8 center auger tube.)  
 Please note when using this book (2012-       ) indicates 6400 Models manufactured after these 
 changes. 



2 

1

4

1311

2

3

5

6

5 6 7

8

69

1011

12

WINDROWER HITCH ASSEMBLY 
(64-082-002) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
1 64-080-001  WINDROWER FRONT HITCH  1 
2 15-080-026  PARKING STAND 1 

4 64-026-007  PIN, FRONT PIVOT 1 
5 03-050-088  PIN, 1 1/8” HITCH 2 
6 02-050-002  KLIK PIN, 7/16 X 1 3/4 3 

8 16-050-092  PIN, TOP LINK 1 
9 64-023-027  BRACKET, DL HOLDER 1 

10 48-090100  CAPSCREW, 3/8 X 1 G5  1 
11 72-010050  LOCKNUT, 3/8 STOVER G”B” P 2 

3 04-050-134  PIN, 1/2” BENT HITCH 1 

7 62-010500  FLATWASHER, 1 1/4 STD PLT 2 

12 64-050-007  DECAL, RESPIRATORY 1 
13 48-090250  CAPSCREW, 3/8 X 3 G5 PLT 1 



3 

1

2

8

9

6547

3

FLOATING HITCH CLEVIS 
(64-082-011) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
1 64-080-024  FLOATING CLEVIS FRAME 1 
2 64-080-023  FLOATING CLEVIS 1 
3 64-024-026  SPACER, CLEVIS 1 
4 62-010200  FLATWASHER, 1/2 STD PLT 2 
5 66-010250  LOCKWASHER, 1/2 REG PLT 1 
6 68-010250  HEX NUT, 1/2 PLT 1 
7 48-090623  CAPSCREW, 1/2 X 2 1/4 G5 PLT 1 
8 33-050-105  SNAP PIN, 5/16 X 2 1/2 1 
9 02-050-003  ROLL PIN, 3/8 X 2 3/4 PLT 1 



4 

WINDROWER REACH ASSEMBLY 
(64-082-007) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 02-050-078  DECAL, SHIELD WARNING 2 

2 42-050-015  DECAL, KMC (L.P.) 2 

3 64-050-005 (       -2012) DECAL, 6400 LITTER WINDROWER 2 

4 64-081-001  WINDROWER REACH ASSY 1 

 64-050-010 (2013-       ) DECAL, 6410 LITTER WINDROWER 2 

1

3

2

3

2

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 64-080-002  WINDROWER REACH WELD’T 1 

2 02-050-005  GREASE FITTING, 1/4-28 STRT 2 

3 33-050-326  BUSHING, 2” ID X 2.25 LG 4 

WINDROWER REACH ASSEMBLY 
(64-081-001) 

4 2 13



5 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 64-080-003  WINDROWER REAR MAST 1 

2 64-026-008  PIN, REAR PIVOT 1 

3 48-090315  CAPSCREW, 3/8 X 4 G5 PLT 1 

4 72-010050  LOCKNUT, 3/8 STOVER G”B” P 1 

5 48-091275  CAPSCREW, 3/4 X 2 G5 PLT 4 

6 66-010350  LOCKWASHER, 3/4 PLT 4 

WINDROWER REAR MAST 
(64-082-003) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 64-080-017  ANGLE ADJUSTMENT BRACE 1 

2 16-050-092  TOP LINK PIN 2 

3 02-050-002  KLIK PIN, 7/16 X 1 3/4 2 

1

2

3

3 2

WINDROWER ADJUSTMENT 
BRACE 

(64-082-008) 

5 6

5  6

1

2

34



6 

1

3

4

24

18

12
13

2

19

9

10

151617

5

14

13

20

21
2223

11

7

6
8

GEAR BOX WITH SHAFT AND SHIELDS 
(FOR 6400 MACHINES PRIOR TO 2012) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 33-054-001  GEAR BOX, P.C. 2-ROW 1 

2 64-080-010  JACKSHAFT, SHIELD 1 

3 64-027-014  MOUNT, DRIVE SHIELD 1 

4 64-055-002  ADAPTER, IMPL GUARD STRIP 1 

5 64-081-002  (       -2011) GEARBOX SHEAR ASSY (1) 

 64-080-014  (       -2011) GEARBOX SHEAR WELD’T - 

 33-050-297  (       -2011) BUSHING, 1 1/4 ID X 3/4 GARFIL - 

 64-081-007 (2012-       ) GEARBOX SHEAR ASSY 1 

 64-080-042 (2012-       ) SHEAR WELD’T, GEARBOX - 

 33-050-297 (2012-       ) BUSHING, 1 1/4 ID X 3/4 GARFIL - 

6 64-080-013  (       -2011) SHAFT SHEAR WELDMENT (1) 

 64-080-041 (2012-       ) SHAFT SHEAR WELDMENT 1 

7 64-026-004  (       -2011) SHAFT, WINDROWER DRIVE (1) 

 64-026-019 (2012-       ) SHAFT, WINDROWER DRIVE 1 



7 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

 48-090200 (2012-       ) CAPSCREW, 3/8 X 2 G5 P 2 

 66-010150 (2012-       ) LOCKWASHER, 3/8 PLT 2 

18 48-090002  CAPSCREW, 1/4 X 1/2 NF G5 P 3 
19 78-020040  WHIZ NUT, 1/4 PLT 3 

17 68-010100  (       -2011) HEX NUT, 5/16 PLT (4) 

20 03-051-024  FLANGE, 72 MSTR 3-HOLE 2 
21 33-051-001  BEARING, 1 7/16 BORE 1 
22 52-050035  CARRIAGE BOLT, 3/8 X 1 G5 P 3 
23 70-020300  WHIZNUT, 3/8 3 
24 33-050-276  CAP, 1 3/8 SHAFT 1 

13 66-010250  LOCKWASHER, 1/2 7 
14 48-090592  CAPSCREW, 1/2 X 1 1/4 G5 P 4 

11 54-020010  SETSCREW, 3/8 X 3/8 ALLEN HD 1 
12 48-090590  CAPSCREW 1/2 X 1 G5 P 3 

10 66-010100  LOCKWASHER, 5/16 1 

15 48-090033  (       -2011) CAPSCREW, 5/16 X 1 3/4 G5 P (4) 

16 66-010100  (       -2011) LOCKWASHER, 5/16 PLT (4) 

 68-010150 (2012-       ) HEX NUT, 3/8 PLT 2 

8 04-026-038  KEY, 3/8 X 2 1 
9 48-090043  CAPSCREW, 5/16 X 3/4 G5 P 1 



8 

GEAR BOX 
(33-054-001)(Used on Machines Prior to 2013) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 33-054-003  HOUSING 1 

2 —  SEMS CAPSCREW 16 

3 33-054-002  CAP 2 

4 33-056-001  SEAL 2 

5 33-054-004  SHAFT 2 

6 33-051-013  BEARING CUP 2 

7 33-051-014  BEARING CONE 2 

8 33-054-005  RETAINING RING 2 

9 33-054-006  GEAR 20 TOOTH 1 

10 33-051-015  BEARING CUP 2 

11 33-051-016  BEARING CONE 2 

12 33-054-007  KEY 2 

13 33-054-008  GEAR 27 TOOTH 1 

14 33-056-002  GASKET (.015) VAR. 

15 33-056-003  GASKET (.005) VAR. 



9 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

16 33-056-004  GASKET (.003) VAR. 

17 33-054-012  SHIM (.010) VAR. 

18 33-054-013  SHIM (.005) VAR. 

19 33-054-014  SHIM (.002) VAR. 

20 —  PIPE PLUG (SOLID) 2 

21 33-054-015  DIP STICK ASSEMBLY 1 

22 —  GEAR BOX LUBE (90wt) - 



10 

GEAR BOX WITH SHAFT AND SHIELDS 
(FOR 6410 MACHINES FROM 2013 TO PRESENT) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
1 64-026-022  SHAFT, UNIVERSAL JOINT DRIVE 1 
2 66-010250  LOCKWASHER, 1/2 PLT 4 
3 68-010250  HEXNUT, 1/2 PLT 4 
4 64-080-047  SHIELD, COMER JACKSHAFT 1 
5 48-090043  CAPSCREW, 5/16 X 3/4 G5 PLT 1 
6 66-010100  LOCKWASHER, 5/16 PLT 5 
7 64-027-033  MOUNT, DRIVE SHIELD 1 
8 66-010300  LOCKWASHER, 5/8 PLT 9 
9 62-010250  FLATWASHER, 5/8 PLT 6 
10 78-020040  WHIZ NUT, 1/4 3 

4

5

6

17 8

23 6 24

22

17 8

7

25

11

18 8 9

15

1920

16

1

12

14

1323

21

2610

29

27 28 



11 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 64-055-001  DRIVELINE, DOUBLE CV 1 

1

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

14 33-051-002 (         -2014) BEARING, 1 3/4 BORE (1) 

15 64-054-001  GEARBOX, COMER WINDROWER 1 
16 64-055-018  WINDROWER SHEAR/INIVERSAL 1 
17 48-090909  CAPSCREW, 5/8 X 1 G5 PLT 3 
18 48-090920  CAPSCREW, 5/8 X 1 3/4 G5 PLT 4 
19 48-090623  CAPSCREW, 1/2 X 2 1/4 G5 PLT 2 
20 72-010101  LOCKNUT, 1/2 NYLON 2 
21 27-026-015  KEY, 3/8 X 1 5/8 1 
22 64-054-002  COVER, STUB SHAFT 1 
23 48-050180  CAPSCREW, 8MM X 16MM G5 P 4 
24 62-010050  FLATWASHER, 5/16 STD PLT 4 
25 64-055-002  ADAPTER, IMP GUARD  1 
26 48-090010  CAPSCREW, 1/4 X 3/4 G5 PLT 3 

11 33-050-276  CAP, 1 3/8 SHAFT 1 
12 02-051-037  G-85 MSA-3 4-H FLANGE W/FIT. 3 
13 52-050125  CARRIAGE BOLT, 1/2 X 1 1/4 G5 P 4 

 64-051-001 (2015-          ) BEARING, 1 3/4 BORE RE;LUBE 1 

27 48-200021  CAPSCREW, 5/16 X 2 G8 PLT 1 
28 72-010025  LOCKNUT, 5/16 STOVER 1 
29 02-051-038  FLANGE, G85 MSB BEARING 1 

DRIVELINE 



12 

COMER GEAR BOX 
(64-054-001)(Used on Machines From 2013 to Present) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
1 64-054-003  CASTING & MACHINING 1 
2 64-054-004  LOCKNUT, M45X1.5 1 
3 02-054-081  BOLT, M10 X 22 HHB 16 
4 64-054-005  THROUGH SHAFT, 1 3/8” Z21 1 
5 64-054-006  SHIM, (45.3X65.3X2.5) 1 
6 64-054-007  GEAR CROWN Z27 M5.45 1 
7 64-054-008  GEAR PINION  Z22 M5.45 1 
8 64-054-009  SHIM (54.3X65.3X1) 1 
9 64-054-010  PARALLEL KEY 2 
10 64-054-011  DUST LIP (45X72X8) 2 
11 64-054-012  COVER 1 
12 64-054-013  BEARING, 32209 (45X85X24.75) 1 
13 64-054-014  SHAFT, 1 3/8” Z6 1 
14 64-054-015  EXTENSION 1 
15 02-054-084  BEARING, 30209 (45X85X20.75) 3 
16 64-054-016  OIL SEAL (52X85X10) 1 
17 02-054-087  SHIM KIT, (45.3X65.3) 3 
18 64-054-017  SOLID PLUG, 3/8” GAS 4 

1 

2 

3 

3 

4 

5 6 

7 

8 
9 

9 
10 10 

11 

12 

13 14 
15 

15 

16 

17 

17 17 18 



13 

DOUBLE CV DRIVELINE 
(64-055-001) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
1 64-055-003  YOKE, 1 3/8-6 SPL 2 
2 64-055-004  DOUBLE YOKE 2 
3 64-055-005  CROSS & BEARING KIT 2 
4 64-055-006  INBOARD YOKE S4 1 
5 64-055-007  CROSS & BEARING KIT 2 
6 64-055-008  SPRING PIN, 10 X 70 2 
7 64-055-009  INNER PROFILE S4GA 1 
8 64-055-010  OUTER PROFILE S5GL 1 
9 64-055-011  INBOARD YOKE S5 1 

10 33-055-078  RING, BEARING  2 
11 64-055-012  GUARD TUBE OUTER 1 
12 64-055-013  GUARD TUBE INNER 1 
13 64-055-014  CV GUARD & BEARING 2 
14 33-055-389  SHIELD CONE 4 RIB 2 
15 33-055-086  CHAIN, SAFETY 2 
16 33-055-084  SCREWS 14 
17 33-055-087  DECAL, OUTER 1 
18 33-055-088  DECAL, INNER 1 
19 64-055-015  SUPPORT BEARING 1 
20 33-055-089  ZERK IN 1 
21 33-055-090  KIT, A.S. COLLAR 2 

ITEM PART NO. DESCRIPTION QTY 
- 64-055-016 DRIVELINE, SHIELDED TRACTOR HALF 1 
- 64-055-017 DRIVELINE, SHIELDED IMPLEMENT HALF 1 



14 

WINDROWER MAIN FRAME 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
1 64-080-005 (        -2012) WINDROWER BLADE WELDMENT (1) 

2 64-080-012 (        -2012) SUPPORT, AUGER DISCHARGE (1) 

3 48-090595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 4 
4 66-010250  LOCKWASHER, 1/2 REG PLT 4 
5 68-010250  HEXNUT, 1/2 PLT 4 
6 33-050-301  CLEVIS PIN, 1/2 X 2 1/16 2 
7 04-050-015  KILK PIN, 3/16 X 1 1/4 2 
8 72-010051  LOCKNUT, 3/8 PLT 4 
9 64-080-015  WINDROW SKID 2 

10 66-010150  LOCKWASHER, 3/8 PLT 8 

11 68-010150  HEXNUT, 3/8 PLT 4 

12 64-080-018  SEALED CHAIN COVER 1 
13 48-090335  CAPSCREW, 3/8 X 5 1/2 G5 P 4 

14 64-024-019  SPACER, COVER 4 

 64-080-036 (2013-       ) MAIN  BLADE WELDMENT 1 

 64-080-038 (2013-2014) SUPPORT, AUGER DISCHARGE (1) 
 64-080-049 (2015-        ) SUPPORT, ‘14 AUGER DISCHARGE 1 

15 64-056-001  SEAL, CHAIN COVER 1 

1

9

9

6

7

6

7

2

34
5

12

8

14

13

11

10

15

10



15 

2 3

1

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 64-050-004  SCRAPER BLADE, 8’ REVERSABLE 1 

2 60-020700  PLOWSCREW, 5/8 X 1-1/2 #3  G5 P 8 
3 80-050000  LOCKNUT, 5/8 FLANGE G”C” PLT 8 

WINDROWER BLADE 

DISCHARGE GRILL GUARD 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 64-080-028  DISCHARGE GUARD GRILL 1 

2 52-050040  CARRIAGE BOLT, 3/8 X 1 1/4 G5 PLT 2 
3 72-010050  LOCKNUT, 3/8 STOVER G”B” PLT 2 

3

2

1



16 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
1 64-080-011  WALL SCRAPER 1 
2 64-023-021  SCRAPER BLADE 1 
3 64-026-003  SUPPORT, WALL SCRAPER 1 
4 64-050-006  SPRING, WALL SCRAPER 1 
5 64-024-015  TUBE, SCRAPER SPRING 1 
6 48-090520  CAPSCREW, 7/16 X 2 1/2 G5 P 3 
7 44-050-001  SPRING, COMPRESSION 3 
8 72-010075  LOCKNUT, 7/16 STOVER G”B” 3 
9 48-090650  CAPSCREW, 1/2 X 3 G5 PLT 1 
10 72-010100  LOCKNUT, 1/2  2 
11 48-090750  CAPSCREW, 1/2 X 3 1/2 G5 PLT 1 
12 60-020095  PLOW BOLT, 1/2 X 1 1/4 #3 REG G5 2 
13 66-010250  LOCKWASHER, 1/2 2 
14 68-010250  HEX NUT, 1/2  2 

WINDROWER WALL SCRAPER 
 (64-082-004) 

12

2

91

6

7
8

3

10

4

5

11

10

1314



17 

WINDROWER DRIVES 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
1 33-052-083 (       -2011) BUSHING, P1 17/16 (2) 
 33-052-075 (2012-      ) BUSHING, P1 3/4 2 

2 04-026-038  KEY, 3/8 X 2 3 
3 64-052-001  SPROCKET, 80P19H 2 
4 33-052-052  IDLER, 80A12 SPROCKET 2 
5 52-050373  CARRIAGE SCREW, 5/8 X 3 G5 P 1 
6 66-010300  LOCKWASHER, 5/8  PLT 2 
7 62-010250  FLATWASHER, 5/8 STD PLT 2 
8 68-010300  HEXNUT, 5/8 PLT 2 
9 64-052-002  SPROCKET, DS80Q19H 1 
10 33-053-063 (2011) BUSHING, Q1 1 7/16 (1) 
 33-053-028 (2012-      ) BUSHING, Q1 1 3/4 1 

11 64-024-018  SPACER, IDLER 1 
12 33-024-048  SPACER, 3/4” IDLER 1 
13 52-050377  CARRIAGE BOLT, 5/8 X 4 1/2 G5 PLT 1 
14 27-052-007  CHAIN, RC-80H 46P 1 
15 64-052-003  CHAIN, RC-80H 44P 1 
16 64-056-001  SEAL, CHAIN COVER 1 
17 64-027-012  COVER, IDLER SLOT 2 
18 64-027-035 (2015-       ) STOP, 1 3/4 Q1 KEY 1 
19 64-027-036 (2015-       ) STOP, 1 3/4 P1 KEY 1 

13 6 8

5 6 8

2114

3

4

9

10

2 12
7

15
4

3
12

11

17

17

16

18

19

SHAFT MEASUREMENT
TOP 7" AND BOTTOM 6"



18 

AUGER ASSEMBLY 
(Used on Machines Prior to 2015) 

1

2

3

4

5

4

5

4

4

111217

18

18

USED ON MACHINES 
PRIOR TO 2013 

USED ON  
2013 MACHINES 

Right end of machine 

Left end of machine 

1

6

61514

910

8

7

8

7
8

9 10 16

16
19

19



19 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
1 64-080-006 (       -2011) AUGER, 14” (2) 
 64-080-043 (2012-      ) AUGER, HD WINDROWER 2 

2 64-026-009 (       -2011) SHAFT, LONG AUGER DRIVE  (1) 
* 64-026-023 (       -2012) SHAFT, 1 7/16 UPPER AUGER (2) 
 64-026-017 (2012-      ) SHAFT, 1 3/4 TOP AUGER   2 

3 64-026-002 (       -2011) SHAFT, 1 7/16 AUGER DRIVE (1) 
4 02-051-043 (       -2011) FLANGE, 72MM HEAVY (4) 
 02-051-037 (2012-       ) FLANGE, G85 MSA BEARING 2 

4A 02-051-038 (2012-       ) FLANGE, G85 MSB BEARING 2 
5 33-051-001 (       -2011) BEARING, 1 7/16 BORE (2) 
 33-051-002 (2012-       ) BEARING, 1 3/4 BORE 2 

6 64-023-046 (       -2011) BLADE, STRAIGHT CHOP (4) 
 64-023-050 (2012-       ) BLADE, ANGLED CHOPPER 4 

7 21-051-005 (       -2011) UNIT, 1” 205 TRI-PLY BRG (2) 
 03-051-017 (2012-       ) BEARING, 1 3/16 TRI-PLY 2 

8 04-051-002 (       -2011) FLANGE, 52 MST ZP (4) 
 03-051-022 (2012-       ) FLANGE, 62 MST 2-HOLE 4 

9 52-050005 (       -2011) CARRIAGE SCREW, 5/16 X 3/4  (4) 
 48-090170 (2012-       ) CAPSCREW, 3/8 X 1 1/2 G5 PLT 4 

10 78-020049 (       -2011) LOCKNUT, 5/16-18 WHIZ FLANGE (4) 
 68-010150 (2012-       ) HEXNUT, 3/8 PLT 4 

11 52-050040 (       -2011) CARRIAGE SCREW, 3/8 X 1 1/4 G5 P (6) 
 52-050125 (2012-       ) CARRIAGE SCREW, 1/2 X 1 1/4 G5 P 8 

12 78-020300 (       -2011) LOCKNUT, 3/8 WHIZ FLANGE  (6) 
 68-010250 (2012-       ) HEXNUT, 1/2 PLT 8 

13 48-090300 (       -2011) CAPSCREW, 3/8 X 3 1/2 G5 P (4) 
14 72-010100  LOCKNUT, 1/2 STOVER G”B” P 8 
15 48-090592  CAPSCREW, 1/2 X 1 1/4 G5 PLT 8 
16 66-010150 (2012-       ) LOCKWASHER, 3/8 PLT 4 
17 66-010250 (2012-       ) LOCKWASHER, 1/2 PLT 8 
18 33-052-075 (2012-       ) BUSHING, PI 1 3/4 2 
* 33-052-083 (       -2012) BUSHING, P1 7/16 (2) 

19 64-080-040  SHIELD, 1 3/16 BEARING 2 

* THIS BUSHING COULD POSSIBLE BE ON SOME 2011 MODELS THAT WHERE RE-
WORKED IN 2012. PLEASE CHECK THESE BUSHING SIZES BEFORE ORDERING YOUR 
REPAIR PARTS. 



20 

AUGER ASSEMBLY 
(Used on Machines From 2015 to Present) 

Left end of machine 

1

6
15

16

8

7 9 10 11

8

7 9

10 11
6

1

18

20

1819

17
2

3

4
5

172

19

4

121314

5
3

Right end of machine 



21 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 64-080-043  AUGER, HD WINDROWER 2 
2 64-026-017  SHAFT, 1 3/4 TOP AUGER   2 
3 02-051-038  FLANGE, G85 MSB BRG 2 
4 02-051-037  FLANGE, G85 MSA BRG/FITTING 2 
5 64-051-001  BEARING, 1 3/4 BORE RELUBE 2 
6 64-023-050  BLADE, ANGLED CHOPPER 4 
7 64-051-002  BEARING, 1 3/16 WINDROWER 2 
8 03-051-022  FLANGE, 62 MST 2-HOLE 2 
9 64-080-050  FLANGETTE, 62 MST COVERED 2 
 33-050-076  GREASE FITTING, 1/4-28 90º  2 

10 48-090100  CAPSCREW, 3/8 X 1 G5 PLT 4 
11 78-020300  WHIZ NUT, 3/8 PLT 4 
12 52-050125  CARRIAGE SCREW, 1/2 X 1 1/4 G5 P 8 
13 66-010250  LOCKWASHER, 1/2 PLT 8 
14 68-010250  HEXNUT, 1/2 PLT 8 
15 48-090592  CAPSCREW, 1/2 X 1 1/4 G5 PLT 8 
16 72-010100  LOCKNUT, 1/2 STOVER G”B” P 8 
17 64-056-003  SEAL, 2 1/4 V-RING 2 
18 33-052-075  BUSHING, PI 1 3/4 2 

19 64-024-037  SPACER, HD AUGER 2 

20 04-026-038  KEY, 3/8 X 2 1 

MANUAL CANNISTER 

23

1 4

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 49-050-012  CANNISTER, MANUAL 1 
2 80-080000  SCREW, #12 X 1 SELF DRILL & TAP 2 
3 62-010005  FLATWASHER, #10 STD PLT 2 
4 49-050-020  DESICCANT, 5 X 4 3/4 CLAY 1 



22 

3

20

8

9

7

1011

4

6

251

12

17
13

181514

19 15

21 22

24 23

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
1 72-010150  LOCKNUT, 3/4 STOVER G”B” PLT 8 
2 02-050-005  GREASE FITTING, 1/4-28 2 
3 64-080-020  BOTTOW, G.W. LINKAGE 1 
4 11-050-007  FLATWASHER, 1 1/2 TYPE B NAR. 8 
5 48-091440  CAPSCREW, 3/4 X 4 G5 PLT 8 
6 16-050-094  KLIK PIN, 7/16 X 2 3/4  2 
7 64-058-001  HUB, LAMINATED TIRE 2 
8 64-080-019  CASTER FORK 2 
9 16-058-014  LAMINATED TIRE, 4 X 8  (4 HOLES) 2 

WINDROWER GAUGE WHEELS 
 (64-082-009) 

FRONT VIEW

16

1317



23 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
10 48-100700  CAPSCREW, 1 X 8 G5 PLT 2 
11 72-020125  LOCKNUT, 1 STOVER G”B” PLT 2 
12 64-081-005  TOP G.W. LINK RT 2 
13 64-025-002  ANGLE, DEPTH GAUGE  1 
14 62-010100  FLATWASHER, 3/8 STD PLT 4 
15 72-010050  LOCKNUT, 3/8 STOVER G8 PLT 4 
16 42-050-012  DECAL, DEPTH 1 
17 64-080-027  DEPTH GAUGE STAND 1 
18  52-050050  CARRIAGE SCREW, 3/8 X 2 1/3 G5 P 2 
19 48-090200  CAPSCREW, 3/8 X 2 G5 PLT 2 
20 64-080-022 (        -2011) G.W. PIVOT SUPPORT (2) 
 64-081-006 (2012-        ) G.W. PIVOT SUPPORT 2 

TOP GAUGE WHEEL LINK RT 
 (64-081-005) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
21 64-080-021  TOP, G.W. LINKAGE 1 
22 64-050-008  BUSHING, 1 X 2 X 1/8 GARMAX 2 

GAUGE WHEEL PIVOT SUPPORT 
 (64-081-006) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 
23 64-080-029  G.S. PIVOT SUPPORT 1 
24 11-050-005  BUSHING, PIVOT ARM 2 



24 

WINDROWER GAUGE WHEEL CYLINDER 
 (64-082-010) 

* NOT SHOWN 

7

4

2

1
3

3

2

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 20-059-015  RESTRICTOR, 8MP-8FP-.040 1 

2 03-059-002  HOSE, 6M3K-8MP-8MPX-120” 2 

3 42-059-022  ADAPTER, 8MB-8FPX-90° 2 

4 47-059-002  QUICK COUPLER, 1/2” NPTF MALE 2 

*5 33-050-167  CABLE TIE, 8” 2 

7 16-061-068  CYLINDER, 2 1/2 X 10 1 



25 

WINDROWER SWING CYLINDER 
 (64-082-006) 

ITEM PART NO. SERIAL NO. OR YR DESCRIPTION QTY 

1 33-061-120  CYLINDER, 3 X 6 1 

2 21-059-001  HOSE, 6M3K-8MP-8MPX-65” 2 

3 47-059-002  QUICK COUPLER, 1/2” NPTF MALE 2 

4 42-059-022  ADAPTER, 8MB-8FPX-90° 2 

5 20-059-015  RESTRICTOR, 8MP-8FP-.040 1 

2

2
4

4

1

5

3



26 

3 X 6 HYDRAULIC CYLINDER 
 (33-061-120) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 
1 33-061-025  CYLINDER BODY 1 
2 33-061-126  ROD, 1.25D X 13.4 1 
3 33-061-027  TIE ROD 4 
4 08-061-017  GUIDE, 3”O.D. 1 
5 08-061-014  PISTON, 3” DIA 1 
6 08-061-013  BOTTOM CLEVIS, 3” DIA 1 
7 08-061-019  ROD CLEVIS, 1.25-12 1 
8 42-061-030  HEX NUT, 7/16 NC 8 
9 33-061-056  HEX JAM NUT, 1-14 UNF 1 
10 54-020010  SETSCREW, 3/8 X 3/8 NC 1 
11 33-061-036  BALL, NYLON 1/4 O.D. 1 
12 21-061-015  PLUG ORING BOSS, 3/4-16 2 
13 33-056-021  O-RING, 7/8 I.D. X 1 O.D. 1 
14 08-061-003  O-RING, 2 3/4 X 3 2 
15 08-061-004  PSP PISTON SEAL, 3” OD 1 
16 33-061-033  BACK-UP RING, 2 3/4 X 3 2 
17 08-061-016  ROD WIPER, 1.25 1 
18 08-061-015  U-CUP, 1.25 X 1.50 X 0.25 1 
19 07-061-042  PLUG ORING BOSS, 3/4-16 (PLASTIC) 1 
20 21-061-072  CLEVIS PIN AND CLIP 2 

USE SEAL KIT # 08-061-012 



27 

2 1/2 X 10 HYDRAULIC CYLINDER 
 (16-061-068) 

ITEM PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 21-061-015  PLUG, ORING BOSS 2 
2 33-061-127  BOTTOM CLEVIS 1 
3 33-061-128  BACKUP RING, 2.312 X 2.50 2 
4 33-061-129  ORING, 2.312 X 2.50 2 
5 42-061-021  JAM NUT, 7/8-14UNF G5 1 
6 16-061-074  CUSTOM BORE SEAL, 2.500 B 1 
7 33-061-114  PISTON, 2 1/2 DIA 1 
8 33-056-041  ORING, .75 X .875 1 
9 16-061-075  WALL, 2.5 ID X 0.125 W X 12.50 1 
10 33-061-130  UCUP LIP, 1.125 X 1.375 X 0.25 1 
11 07-061-042  PLUG ORING BOSS, 3/4-16 1 
12 42-061-119  WIPER RING, 1.125  1 
13 33-061-131  GUIDE, 2.50 OD X 1.125 ID 1 

14 16-061-076  ROD, 1.125 D X 14.875 1 

15 33-061-036  BALL NYLON, 0.250 1 
16 54-020010  SETSCREW, 3/8-16 X 0.375 1 
17 42-061-122  ROD CLEVIS, 1.12-12UNF 1 
18 21-061-072  CLEVIS PIN & CLIP, 1 DIA 2 
19 42-061-030  HEX NUT, 7/16-14  8 
20 42-061-055  TIE ROD, 0.385 D X 14.75 4 

SEAL KIT FOR THIS CYLINDER IS 33-061-133 



28 



YEAR SERIAL NUMBERS 
2010                    80945-81775 
2011                    81776-83453 
2012                    83454-85092 
2013                    85093-86418 
2014                    86419-87790 
2015                    87791- 

  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  

 The following is a list of serial numbers issued to our machines at the beginning of each 
year.  To determine when a unit was made, find the range within which the particular serial 
number falls.  It would have been produced between January 1 to December 31 of that year. 



DEPENDABLE EQUIPMENT FOR PROGRESSIVE FARMING 
Visit us at www.kelleymfg.com 

KELLEY MANUFACTURING CO. 

80 Vernon Drive / Zip 31794 
P.O. Drawer 1467 / Zip 31793 

Tifton,  GA  

Tel: 229-382-9393 
Toll Free: 1-800-444-5449 

Fax: 229-382-5259 

MADE IN AMERICA 

Email Address: info@kelleymfg.com 




